Dexamethasone phosphate
[IDEA] Dexamethasone 4mg/ImL/Amp ATC Code : HO2AB0?2
[IDEAM] Dexamethasone 4mg/1mL/Amp ATC Code : H02AB0?2
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Dexamethasone
[ODEXA] Decone® 0.5mg/Tab ATC Code - HO2ABO2
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#3194 ¢ Corticosteroid, Systemic; Anti-inflammatory Agent; Antiemetic.
LV E Administration: Tablet-- orally with food to reduce GI intolerance.
Injection—Intra-articular or soft tissue injection, IM or IV
Indications and dosage regimens:
Adult
Anti-inflammatory:
Oral, IM, IV: 0.75-9 mg/day in divided doses every 6-12 hours
Intra-articular, intralesional, or soft tissue: 0.2 to 6 mg once every 3 to 5 days to
once every 2 to 3 weeks.
Extubation or airway edema:
Oral, IM, IV: 0.5-2 mg/kg/day in divided doses every 6 hours beginning 24
hours prior to extubation and continuing for 4-6 doses afterwards
Antiemetic:
—Prophylaxis: Oral, IV: 10-20 mg 15-30 minutes before treatment on each
treatment day.
Continuous infusion regimen: Oral or IV: 10 mg every 12 hours on each
treatment day.
—Mildly emetogenic therapy: Oral, IM, IV: 4 mg every 4-6 hours
— Delayed nausea/vomiting:
Oral: 4-10 mg 1-2 times/day for 2-4 days or 8 mg every 12 hours for 2 days;
then 4 mg every 12 hours for 2 days or 20 mg 1 hour before chemotherapy;
then 10 mg 12 hours after chemotherapy; then 8§ mg every 12 hours for 4
doses; then 4 mg every 12 hours for 4 doses.
Multiple myeloma:
Oral, IV: 40 mg/day, days 1 to 4, 9 to 12, and 17 to 20, repeated every 4 weeks
(alone or as part of a regimen)
Cerebral edema:
IV: 10 mg stat, 4 mg IM/IV (should be given as sodium phosphate) every 6
hours until response is maximized, then switch to oral regimen, then taper off if
appropriate; dosage may be reduced after 2-4 days and gradually discontinued
over 5-7 days
Hypercortisolism; diagnosis:
— Cushing’s syndrome:
PO, 1 mg is given at 11 pm. Blood is drawn for plasma cortisol determinations at
8 am the following morning. Greater accuracy can be achieved by administering
dexamethasone 0.5 mg every 6 hrs for 48 hrs. 24-hour urine collections are made
for determination of 17-hydroxycorticosteroid (17-OHCS) excretion.
— Distinguishing Cushing’s syndrome due to pituitary ACTH excess from



Cushing’s syndrome due to other causes:
PO, Dexamethasone 2 mg every 6 hrs for 48 hrs, and then 24- hr urine
collections are made for determinations of 17-OHCS excretion.

Pediatric

Antiemetic (prior to chemotherapy):
Refer to individual protocols and emetogenic potential: IV: 10 mg/m?/dose every
12-24 hours on days of chemotherapy for severely emetogenic chemotherapy
courses

Anti-inflammatory and/or immunosuppressant:
Oral, IM, IV: 0.08-0.3 mg/kg/day or 2.5-10 mg/m?/day in divided doses every 6-
12 hours

Extubation or airway edema:
Oral, IM, IV: 0.5-2 mg/kg/day in divided doses every 6 hours beginning 24
hours prior to extubation and continuing for 4-6 doses afterwards

Cerebral edema: IV:
Loading dose: 1-2 mg/kg/dose as a single dose; maintenance: 1-1.5 mg/kg/day
(maximum: 16 mg/day) in divided doses every 4-6 hours, taper off over 1-6

weeks
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& 3L Dexamethasone 0.75 mg is approximately equal to methylprednisolone and

triamcinolone 4 mg, prednisolone and prednisone 5 mg, hydrocortisone 20 mg, or
cortisone 25 mg.



